®

®
®

(g

®

2 [ 0] [Tod)

@@

10
& > FL;JI.

Dichtungssatz
Gasket-Set

Teile mit
Parts with

siehe Settingliste
see selting list

250 XCF-W 2016 <2016><US><F8175P3>
FRONT FORK DISASSEMBLED

e
22
S | —
— R g, I ]
@18 35 ¢
o3 &
® 21 23
@i 5!
@ |
~ i o
i | %|%
® @ g
l l Z2ls
[ J 2 8
28
=
O
O,
Pos Part Number Description Additional Text Quantity
1* 48601437S1 AXLE CLAMP L/S + TUBE CPL. 1.00
2* 4860143831 AXLE CLAMP R/S + TUBE CPL. 1.00
3 48600736 Fork outer tube 49,13x577 dt54 2.00
4 914100148 SPRING 4,2N/MM SET D=5,0MM 125 SX 0.00
4 91410016S SPRING 4,6N/MM SET 0.00
4 914100128 SPRING 3,8N/MM SET D=4,9MM 0.00
4 914100138 SPRING 4,0N/MM SET D=5,0MM 0.00
4 914100158 SPRING 4,4N/MM SET D=5,1MM 250 SX 0.00
4 914100178 SPRING 4,8N/MM SET 0.00
5% R14026 spring tensioner SET 1.00
6 48601561E SCREW CAP M51X1,5 BLACK 2.00

17498



7* 48601118S ADJUSTER REB. RED CPL. 2.00
8 48600481 Cross countersunk head screw M 2.00
9 48600046 O-ring 3x1,5 NBR70 2.00
10 46810340 O-ring 45x2 NBR70 siliconized 2.00
11 0025080256 HH collar screw M8x25 4.00
12* R14040 GASKET KIT CPL. 1.00
13 R14063 Fork repair kit 48mm offroad 1.00
14 48600763 Tube 23x350 2.00
15 48600764 Adapter 23x28x70 2.00
16 48600830S SCREW SLEEVE M27X0,8 2.00
17* 48600511S Spring (13,9) 17-32 rebound cp 2.00
18 48600576 Tap 6x46 rebound 2.00
19* 35480377 Spring (11,7) 1,5-8 valve 2.00
20* 48600575S PISTON REBOUND + PISTON RING 2.00
21 40540486 Nut M6x0,5 h6,5 WAF 10 rebound 2.00
22 48600557S Stop 12,4x31,9x200 cpl. 2.00
23 48600568 Piston rod 12x554 long version 2.00
24 48600559 Adjustment tube 6x520 long version 2.00
25 48600277S Needle 4,5x43,6 cpl. 2.00
26 48600163 Nut valve M6x0,5 h6,5 WAF17 2.00
27 48600202 Spring (8,5) 16,5 valve 2.00
28* 48600047S Piston 6x27,8x9 compression cp 2.00
29 48600586E Tap compression kpl. 2.00
30 48600141 Rubber cap 35x10 NBR80 2.00
97 T511 SILICONE GREASE F. DUST STRI 1.00
98 48601166S1 Fork Fluid Viscosity 4.0 5L 1.00
99 R14064 O-RING KIT FORK 48MM 1.00

*= New part




